
M-Basic

www.lotusstoves.com1

www.lotusstoves.com

M-Basic

Exploded view

M-Basic



M-Basic

www.lotusstoves.com2

www.lotusstoves.com

M-Basic

7

32

10

8

1

4

9

5

6

Pos Number Description Qty
1 12082 Isolation left side front 1
2 12081 Isolation left side back 1
3 12079 Isolation back left 1
4 12080 Isolation back right 1
5 12127 Isulation right back 1
6 12083 Isolation right side front 1
7 12034 Isolation bottom left 1
8 12037 Isolation bottom right 1
9 13210 Smoke shelves 1
10 13209 Smoke shelves 1



M-Basic

www.lotusstoves.com3

www.lotusstoves.com

M-Basic

1

4

3

5

2

*depends on colour/style

Pos Number Description Qty
1 11953 Bottom plate inner 1
2 10759/10760* Bottom element 1
3 11168 Button head screw M5 x 6 ISO7380 8.8 2
4 14022 Set screw M8x10 DIN913 4
5 14240 Welded part above the door 1



M-Basic

www.lotusstoves.com4

www.lotusstoves.com

M-Basic

2 3

4 5

6 7

1

8

Pos. Number Description Qty
1 01-0056 heat shields 1
2 01035 heat shields left assembled 1
3 01034 heat shields right assembled 1
4 01-0057 heat shields left 1
5 01-0054 heat shields 1
6 01-0053 Heat shields on bottom plate 1
7 01-0053 Heat shields on bottom plate 1
8 01-0059 heat shields front 1



M-Basic

www.lotusstoves.com5

www.lotusstoves.com

M-Basic

14

11

13

12

8

9

10

3

4

5

6

7

2

1

*depends on colour/style

Pos Number Description Qty
1 11605/11606* Cover to handle for damper 1
2 13861 Damper plate 1
3 13864 Tube for air damper 1
4 13701 Buttonhead screw M5 x 12 ISO7380 1
5 13766 Plain washer 6 mm DIN9021 1
6 14298 Disc spring 20x10x0,6 DIN 2093 8
7 13667 Washer 10 mm DIN125A 1
8 14641 Socket head cap screw M5 x 20 DIN912 1
9 11608 Rubber bushing 1
10 12412 Bushing 1
11 13383 sheet spring with slide part 1
12 13673 Washer 5 mm DIN125A 2
13 11168 Button head screw M5 x 6 ISO7380 8.8 2
14 B-320508 Socket head cap screw M5 x 8 DIN912 1



M-Basic

www.lotusstoves.com6

www.lotusstoves.com

M-Basic

19

12
11

9

7

10

6

8

16

1

5

18

14

17

3 4
3

13
15

2

Pos. Number Description Qty
1 11987 Hex socket countersunk head screw M8x20 DIN 7991 6
2 10572 Back frame cast 1
3 12798 Gasket 2
4 11442 Glass 1
5 14641 Socket head cap screw M5 x 20 DIN912 1
6 14300 Disc spring 1
7 12533 Lock ring 1
8 12543 Close shaft up 1
9 12538 Close shaft down 1
10 14219 Turning bracket for handle. welded 1
11 13673 Washer 5 mm DIN125A 1
12 14639 Socket head cap screw M5 x 10 DIN912 1
13 12651 Nut M5 DIN 934 8.8 1
14 11161 Spring for door 1
15 13673 Washer 5 mm DIN125A 1
16 10974 Door plate 1
17 14002 Socket set screw M5x16 DIN913 45H 1
18 13679 Washer for handle 1
19 11863 Door handle. welded 1



M-Basic

www.lotusstoves.com7

www.lotusstoves.com

M-Basic

9

8

5

2

6

1

7

2

4

3

3

*depends on colour/style

Pos Number Description Qty
1 11829 Hinge pin 1
2 13135 Hinge 2
3 13698 Button head screw M5 x 10 ISO 7380 8.8 4
4 14006 Socket set screw M5 x 4 DIN913 1
5 11786 Hinge pin bottom 1
6 11818 Hinge rod 1
7 13140 Ball 1
8 13996 Socket set screw M4 x 5 DIN913 1
9 35018 Adjustable leg 5



M-Basic

www.lotusstoves.com8

www.lotusstoves.com

M-Basic

14

5

1

3

6

2

4

6

10

9

6

11

12

7

7

13

8

*depends on colour/style

Pos Number Description Qty
1 10802 Angle bottom 7
2 01-504 Stone low 6
3 01-506 Stone with air hole 2
4 1759 Fittings vertical 2
5 13302 Connecting angle 8
6 13273 Spring 20
7 01-502 Stone 14
8 11852 Angle right 1
9 14727 Angle left 1
10 14548 Top angle 9
11 14084 Guide ring 1
12 01-510 Top plate 2
13 14527/14528* Cover on top assembled 1
14 14205 Cover welded back bottom 1



M-Basic

www.lotusstoves.com9

www.lotusstoves.com

M-Basic

1

Pos. Number Description Qty
1 16484 Catalyst 240  x 165 x 18 1


